(958

107 Compact Tractor
Parts Catalog

L]
COIUTNUSTSOIL.GOITN



e

PRICE 75 CENTS

CASE MODEL 107
COMPACT TRACTOR
SERIAL NO. 9646801 AND AFTER
Parts Catalog No. 1192

Hi-Liter 2500 9-71




CASE MODEL 107 COMPACT TRACTOR

TRACTOR MODEL AND
SERIAL NUMBER

Y

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS

107 TRACTOR C15513

When using this catalog, notice the reference to serial
SERIAL NUMBERS numbers of various ":111:;:«):101:[: noted here and listed in
the "description”” copy. By referring to correct serial num-

bers, proper parts identification will be assured,




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Ilustrations

All parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine makeitnec-
essary, revised pages for this book will be
issued, The revised pages will be issued with
the same page number as those they replace
and the '"issue" number and date will be
advanced.

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book.

indented Description

Indented parts in the descriptive list areapart of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on 2 ma-
chine except where parts are indented in descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO. DESCRIPTION REQ'D
A 55159 CYLINDER ASSY -~ rear steering . ........... cea e s 1
28 A 56208 SOCKET ASSY -rearcylinder . . . .. ... ........... 1
29 A 55956 PLUG - adjusting, socketassy .......... c e n e 1
30 A 55957 SEAT -socketball, . ........ic et ieeas o 2
31 A 56210 SPRING - 80cket . . . . . .. . i i i it ittt tann s 1
32 A 56209 SEAT - socket spring . . .. ¢ . e oo e v  es e e e eel
33 G 45175 CLAMP ASSY - socket assy. ... .o v v v v o v v v v v oo v 1
16- 836 BOLT - 1/2" x2-1/4" N.F.heX. . . . v v v v st v snanns 1
34 132- 104 PIN - cotter, 3/16" X 3™ . . .. i i ittt en v o aananns 1
35 A 55889 STUD - ball,socket & cylinder . .......c oot e oo 2
36 13- 410 BOLT - 1/4"x5/8" N.C.,hex, ... ... . ... 4
37 92- 4 LOCKWASHER - 1/4" SAE .. .. i i o vttt nenannen 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

aap




'

[Pt

Aircleaner s 000 e
Battery “ s % 0 s e e

Breather, Crankcase

Camshaft ¢ = o e oo s«
Carburetor « s « « ¢ «
Connecting Rod - -
Crankshaft + « - «

Cylinder Block -«

Cylinder Head
Electrical System ...
Engine Block & Attaching

Parts v+ ecceeesenn

Exhaust System

.

* ® & s 8 o 3 0
e & e o = o s = @

.
.
-
.
-
-
-
.
.
-

Filter, Breather «.....

Axle, Front
Axle, Rear « «+. -
Baffles.& Shrouds
Belts & Pulleys . .
Brakes-+eceeeee
DecalS e e e e v e v
Electrical System

Fenders .
Frame ..
Grille ..
Hitch ...

. s

.

LRI

s e

® ¢ a2 & 2 2 + & * s
6 s ¢ 8 8 8+ ¢ o a2 o

*® ® 4 ® e e o 8 v a o

4 & e e e e« o ® e+ »

¢+ e & e+ s e e 2 s @®

& ® & e & o & «

® & e ¢ e & & e & s »

3 " 8 e e o s e
a2 @ ® & 8 &« o s " 0

a 8 * e & & 0 e s @

¢ a2 ¢ 6 6 & s s e s

ALPHABETICAL INDEX
ENGINE SECTION

« o B 8 o & s e ° 0
s & & & ® o B e o o
e o a2 8 & o + 8 * 0
e * e & * e ¢ o o+ a
e & o ® 2 & & » & a
e » & & o = @& » a s
® 8 e s o o & » v 0

BASIC

.

.
@ e o ® 2 s * e o &
" & ° s e v 2 e P a2 »
8 e e« o 2 0 s s e
® & & o e+ s ¢ 3 &6 & @
= e s

® ¢ 2 o s o 5 &8 8 e @

«e13

.o Flywheel......-....
v+ 439 Fuel Strainer +«+++.-.
ceesse 9 FuelSystem.........
ceee § Gasket Kits§ s s v s e e a e
« +13-15 GOVEIrnoY « » s s s v e s 00 s
e e 7 Muffler « -« s s eeoeees
ceee 7 Oil PAN s s ssevcccecs
csee B Piston ss e e cecs o eoeess
sese b SparkPlug.........o
« «35-39 Starteres e e s ceo s nsonse

Tank, Fuel « - = ==« s« o
cees b Throttle Linkage « « « » « «
ceeas § ValvesS s e s e s e s 000 coe

eeee13

TRACTOR SECTION

023 Hoodooooooaooooooo

s e 29 Implement Lift « <+ -+
seeall Model G14 Weight Box - -
e ee2b Model G6 Headlamp Kit » -
. oo 29 PTO Clutchs e =« = o oo s
ooe 4] Seat, Operator's « ¢« ...
» «35-39 Steering Wheel & Gear - -
«eesel9 ToOl Traye oo coeeee
v o1 Transmission ¢ » e« oo
o1 Wheels, Front & Rear- - -
oo el

e * * e " 2 * e * ¥ O s »
. L] . . » . - . L] . . . .

.
.
-
-
.
.
-
.
.
-

* & ® o 2 & P e =

¢ o & 2 a2 e ¢ 2 e 1

« ¢ e 8 & 8 & ® ¢ s v .

e e & o 8 s e e 3 e ¢ o »

¢ o & & e & & o s

» & & @& e ¢ 8 &t * ¥ e * 1
e o 8 3 ¥ e » & o s 2 ¥
* 8 8 8 & 8 8 8 s 2 9 &

& 9 & & & & & € ¥

*® e s 8 0 B e + 2 0

e & & & 2 & & « * 2 & 3
a e » 8 a2 @ ® € & ¢ o " .
s 8 & s ® 2 & & 2 e 8 e
« =2 ® 8 ® 3 ¢ e " " s "

e s s o & 2 e e @
s e ¢ 8 8 0+ o

e @& * 2 5 & * ¥ e @

* o ® & e & v ¥ 9

e » ° ¢ * 2 * 8 s @

¢ N ® s s e ¢ s o+ »

- 17
« 33
« 17
« 43
+ 33
- 19
- 21

9-31
- 23







CASE MODEL 107 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS
REF, PART NO, DESCRIPTION REQ'D
1 C 15847 HEAD -cylinder « « « e e et e coseonssnnanaa e |
2 113- 111 BOLT - cylinder head 5/16" x 2-1/2" NCheX ecccoesvessan . 8
3 C 15980 GASKET - head «.... ceactcecencseescanuanaan seeal
4 o 5999AB SPARK PLUG (includes gasket) « « e e c oo v o P |

5 C 17261 BLOCK ASSEMBLY - short (includes cylinder, crankshaft

rod assembly, camshaft, valves, piston and rings,

pan and oil pump assembly, gaskets and seals). « ¢ c v s s e vl
6 C 16821 BLOCK - cylinder, stripped « e« ceseecnssocceenrasnaaasl
7 C 15973 PIN-dowel ... cceceeceoccsccsosscscnconansaes cese?
8 C 15974 SEAL“'Oil..o.ooooooao~ocoo. ooooooooo oooooooo-ol
9 C 15842 OIL PAN ASSEMBLY ¢ v ¢ v v e ccvcacsns e |
10 C 15843 SCREEN - 0il filtere . c s v st s evevoennassseansvcacel
11 187- 1003 SCREW - 8-32 x 5/16" Self-tapping « s e s c s eeeeeeeenn N |
12 C 15977 SEAL-Oil 5 & & 8 ® 8 6 & 0 ¥ %I O eV PSS IIPTEOSE co.ooo..oool
13 C 15978 PLUG'drain oooooooooooooo ooooooooooooooococol
14 C 15872 SHAFT ~ QOVEINOT 4 v e eeovmossoscnconsonsonesss .1
15 C 15846 PLUG-filler ...iiceevceecosccnnsccnnnanan cesesl
16 C 15979 GASKET -filler « e e o v s oo sansoscaonas P |
17 C 15976 GASKET -0ilpan «.vceveecceceaascna P |
18 C 16032 SCREW - 1/4" x 1- l/4"NChexsems...................'7
19 C 15874 SPOOL - GOVEINOY ¢ v ceasoecanscacasossaacnsnsasns el
20 C 15986 RING - retaining, governor gear. » « c s s e v s e easoaasa seee 2
21 C 15873 GEAR ASSEMBLY - GOVETNOT « v e vosencasosens ceseecsel
22 C 15871 SPACER - gear, gOVEINOT <. ceoeoe. P |
23 C 15868 ROD - gOVernor .....ceeea. P |
24 C 15870 LEVER ~ gOVEINOT « v ecevsossossccssassansassnaansaanl
25 C 15844 CLAMP - leVer, GOVEINOY . ... eeeeosoccccccacnas cesel
26 187- 1041 SCREW ~ 8-32x3/8"NChex «.ovasans e |
27 C 16041 WASHER - gOVEINOr. + c v oo cesecocncscncscncsnscnceacsesl
28 C 15869 LINK -throttle « e oo v eseeeacosscacesvencnns csesees 1
29 C 15866 LINK - GOVeINOT ¢ v v v essseasoncncasas sescecesvacsasl
30 C 15867 SPRING - governor ....... e 1
31 C 15905 FLYWHEEL ... vvveeeeooesssnocncunosnnsannscsasl
32 C 15864 BRACKET - blower housing . ..ceeeeee P |
33 C 16040 BOLT - 1/4" x5/8" NCheX Sems «vcevoesosscesccsnocesced
34 C 15885 HUBANDSCREEN. . . s evcvevcrosnnncnoanssansanasal
35 C 16045 WASHER - belleville ... veeeevoes ceecesecnscecccanca 1
36 129- 125 NUT -1/2"NFheX v veeeneenenn T e |
37 C 15845 OIL PUMP ASSEMBLY .4t ccstscveavoconsanonasrsasssl
38 223‘ 208 LOCKNUT-mu.fﬂer1"NPTconduit....................l
39 C 15518 MUFFLER - engiN€ . v e v vveesossacsssnscsanssanocaa .1
40 C 15886 STARTER - I'OP€ v v v e a0 e v » sescsascesessasensssssnsal
41 C 16048 SCREW - starter mounting 1/4" x 1/2" NC fillister head « « « « « « 4
42 C 15981 GASKET-engmebreather................... ..... e 2
43 C 15972 KIT - engine gasket (includes items 3, 8, 12, 16, 17 and 42) + « « « 1
4 C 17287 KIT - mufﬂer...................................1
45 C 17361 GASKET - exhaust flange v o .oeveeeneracassscsssecasl
46 C 17362 ADAPTER -muffler . ....cceveensavcsasnsccnassal
47 169- 135 SCREW - 5/16" x 3/4" NC fillister head, PhillipS « « s « o s » + + 2

Printed in U.S.A. August 1971







CASE MODEL 107 COMPACT TRACTOR 7

CRANKSHAFT,PISTON -~ CONNECTING ROD

REF. PART NO. DESCRIPTION REQ'D
1 C 15829 CRANKSHAFT ASSEMBLY s s e s e sscecccesossnsssscsnsnre |
2 C 15830 PIN - crankshaft §Ear e eseeeesecesasasssassacacsscaes 1
3 C 15831 GEAR - crankshaft » e ceeseesesanessaasssassaacanns 1
4 C 15838 CONNECTING ROD ASSEMBLY ¢ ¢ ¢ ¢ = « eeveassessssscses ]
5 113- 104 BOLT - 5/16" x 1-1/4" NC heX «e-sesseassas e .2
6 C 15839 PLATE - loCck s s+« tesecscssnsesessesessasesense 1
7 C 15832 PISTON AND PIN ASSEMBLY (standard) oversize see ref, 9 -+ 1
8 C 15975 RETAINER - piston pin « « e « e e e s s « “ecasctescccsecea D
9 C 15833 PISTON AND PIN ASSEMBLY (.010 oversize) «scsesevacecs ]
9 C 15834 PISTON AND PIN ASSEMBLY (.020 oversize) »s+s+=.. eese ]l
10 C 15835 RING SET - piston (standard) oversize see ref, 11 s esesee e 1
11 C 15836 RING SET - piston (.010 oversize) s s sreoereccceccccccnss]
11 C 15837 RING SET - piston (.020 oversize) « « + » s« ssaasesesesenes]
12 126- 14 KEY - Woodruff #7 e s sseeoscvessscasascanse P |

Printed in U,S.A, August 1971




N
L3

s

-

r2e

ﬁ:wm

)




e

CASE MODEL 107 COMPACT TRACTOR
CRANKCASE BREATHER, CAMSHAFT

EF. PART NO,
15981
15849
15850
15851
16033
15852
15828
15827
15826
15822
15823
15824
15825
15840
15841

OCo=ITO Uk T

[Srarer gy
-0 0

- b
W D =
oXoleXekeXokoReXoko koo XoRoRo R

Printed in U,S.A,

AND VALVE ASSEMBLY

DESCRIPTION REQ'D
GASKET - breather s e e co s oas s et sesesrseensenecne
BODY ASSEMBLY - breather e e e e o e s cseooose sescereeesl
FILTER -breather s+ e s+ ccccceccacsas N I A O |
COVER -valve s s 20 s 0 a v coeese se v ereerrscssensansesal
SCREW = #10X1/2" NC sv s v covcccccrocnsos trecceance
TUBE - breather » = c s o e ¢ » " e ee s e v e s cae seecesrnesl
KEEPER-Valvespringo-oo..oo ..... s e s s s s s e e .o 2
SPRING -valves +e s s cssencconsean erecsacnnev e cees 2
SEAT-Valvesprmg ........ o0 000 s 000 s s e v ecenns

VALVE - intake (standard) includes C15828 keeper e « e « e s o e o « 1
VALVE - intake (1/32" oversize) includes C15828 keeper«« » « « « 1
VALVE - exhaust (standard) includes C15828 keeper « « « e s o« « o 1
VALVE - exhaust (1/32" oversize) includes C15828 keeper ... 1

LIFTER*V&IVG ® 5 6 5 8 58 20008 e ® % 2 9 5 0 5 0 0 08000 e o 00 2
CAMSHAFT v 2000 een ¢ e esecsesensene cesessesanseel
August 1971

casecoltingersoll.com



10

#78
-5 «A\\m
RN
p /JHZM “‘
NN
_ﬂ,,u‘?
1A
AR
ANNAN
R ¥ ’wlrﬂyd
enlm’////
AN
LSRN
N
TR
VAR iz
4 _"Mu_"uu )
1 .N..nus:.
3 S
Ji
Ve
]
S
ﬂ”ﬁu . |.~1w/1
5 o
] .r-ft.-uc rfn ‘

S




P

CASE MODEL

REF, PART NO,
1 C 15876
2 C 15875
3 C 16033
4 C 16044
5 C 15988
6 173- 44
7 192- 14
8 129- 4
9 C 15923

10 C 16036
11 C 15865
12 C 16046

Printed in U.S.A,

ENGINE BAFFLES,.SHROUDS
AND RECTIFIER PANEL

DESCRIPTION

HOUSING blower L R R I I NN AN S A Y
BAFFLE..cyllndero ooooooooooooooooo ® 5 5 6 PP e a0
SCREW - #10 x 1/2" NC ﬁlhster head, sems s ccvesececees

SCREW - 1/4" x5/8" NChex ecseveeveesoces

CLIP - retaining, high tension wire s e« sssssessssosccons
SCREW - 5-40 x 1/2" round head, machine «++scccocccecnn
LOCKWASHER - #5 ¢ e s e s s s ooenasscacancsscsossscnss
NUT -#5hex s e e oo e teeccesvssacsceseeansae
PANEL-recti.fier"""""""”‘“""""""'
NUT_#5NChex,long...............o..-ooo..ooooo
BAFFLE-cylinderhead ® 8 8 P 5 O B S I N EE L P OSSP N 0Es e
SCREW - 5/16" x 3/4" NC hex, sems ¢+ s+« resessecens

107 COMPACT TRACTOR 1

DO b= b = GO T DN bt b b

August 1971




t2




CASE MODEL 107 COMPACT TRACTOR 13

FUEL SYSTEM

REF. PART NO. DESCRIPTION REQ'D
1 C 15519 TANK_fuelnooonooo. ------- o.oooo--o.oooooovoool
2 C 15174 STRAP - tank mounting **-***rcscoveen Prsecsescnsrna 2
3 173- 215 SCREW - 1/4" x 1-1/4" round head, machine, ZP++scccesese 2
4 129- 504 NUT-1/4"square,ZP ...... tersesesssereesscnnssne D
5 C 10678 Emow_fueltank.-ooooooc-ooa ..... oooo.oco..otol
6 C 16202 HOSE_fuellineanooooooooooc.oo-.oooa ooooo oaooooz
7 214_ 251 CLAAMP-hOSG""""" ...... 00000010000000000-4
8 C 15530 CAP AND FUEL GAUGE ASSEMBLY *++*¢ccesrsococccsecs |
9 C 15525 CLIP - mounting *** « - “eescasecsesane veccersssnsens |
10 C 15861 ELEMENT - air cleaner <=+ <<=+ R AR R R RIS |
11 C 16039 SCREW - #8 x 3/8'" NC fillister head, sems +=ccvsccccecce 2
12 C 16038 SCREW - #10 x 1/2" NF fillister head, sems »* =+ ccreceess 2
13 C 15863 BODY - air cleaner **ssooessaocees cecessesstseanes |
14 C 15860 BRACKET - air cleaneres =« = -« - *escesenscan LRI IO |
15 C 15984 " GASKET - air cleaner * * * = = = st s s eeceacan tesecnsenaa |
16 C 15883 CARBURETOR - (repairs page 15)** ===+ -- serecncannne 1
17 193- 1001 NUT - 1/4" NF hex **ccccceseesenns trcceesosnse vee 2
18 C 15855 STUD - carburetor mounting =*«<*+*csccevoeen seresses D
19 C 15983 GASKET - carburetor * ** « = - sreeseta s e cescensee ]
20 C 15853 PIPE - intake® * s e s e ® o0 60 s e o0 s e 0 eoe “a s s e enmas e 1
21 C 15982 GASKET -intake **cc v v s e et eecesscn L I T AT AP -1
22 C 16034 SCREW - 5/16" x 1-1/8" NC fillister head, sems=*=**** e 2
23 C 15859 CONTROL ASSEMBLY - speed =***csvsvececee LR |
24 C 15882 CLIP *-vccscsecne tes e eannr s eenn tee s ceeses . 1
25 C 16037 SCREW - #10 x 1/2"" NC hex, washer head *+=-<+-c+«+- cees 2
26 C 15987 CLIP-conduit **=*c*+ececcsoccccncsascaicns N |
27 C 16043 SCREW - #10 x 3/8" NF hex, sems *+ s+ MR I |
28 C 15881 SPRING - compression «*=-s+s+ssee tces s et annons A |
29 169- 43 SCREW - 5-40 x 7/16" fillister head »*c++c s oo AR |
30 C 15112 CONTROL - choke and throttle « « =+~ e« Petsscccccees ]
31 C 15540 HANDLE - control ***e=s=s2ecceae R LRI IR |
32 187- 1054 SCREW - #10 x 1/2' NC hex, self-tapping e+ e ss e e sees 2
C 15862 DECAL-aircleaner “a e e s s 00 co s aresP e IEEEEREE |
C 15858 DECAL'SpeedCOIItI'Ol“"" .......... sreeccesr e
33 C 16276 FILTER -fue]l *+* s+ e v ssveceseecs e s s s s eccs s s e aa 1
Printed in U.S.A. August 1971

casecoltingersoll.com



casecoltingersoll.com




CASE MODEL 107 COMPACT TRACTOR 15

REF, PART NO,
1 C 15887
2 C 15888
3 C 15889
4 129- 504
5 C 15890
6 C 15891
7 214- 251
8 C 15892
9 C 15893
10 C 158%4
11 C 15991
12 C 15992
13 C 15993
14 C 15895
15 C 15896
16 C 15999
17 C 15897
18 C 15898
19 C 15899
20  C 15900
21 C 16000
22 C 16001
23 C 16002
24 C 16003
25 C 15901
26 C 16004
27T C 15902
28 C 15903
29 C 16052
30 C 15%04
1 C 17393
2 164- 540
3 164- 543
4 C 16752
5 193- 29
6 129- 102
7 C 17391
8 C 17394
9 192- 20
10 C 17333
11 C 17332
12 113- 118
13 131- 176
14 195- 2027

Printed in U,S.A,

CARBURETOR

DESCRIPTION REQ'D
SHAFT AND LEVER ASSEMBLY - throttle c e e e v e e e s eseeaa 1
SPRING—thrOtuereturn oooooooo .uooo-.oo-ooo-o-oool
SHUTTER - throttle ¢ s ccceoesacescecessscsccncccasas
SCREW-4-40X3/16"roundheadoo..o..o.............
SPRING - idle regulating « - « - - - D
SPRING-main adjust « + s s e e e s s acacsacscceraccacs co e
SCREW - idleregulating o e e s o e s v oo ocsensasnsncccsas .
SHAFT AND LEVER ASSEMBLY - ChOKE s s secsecsecovcoss
SPRING-ChOkeretum ooooo ® e e 000 a0 e emenes e s e ve e
SHUTTER - choke -¢-etaccaaacses crtsresseseansee
PLUG-WelCh--............ oooooooooooooooo . s s s
PLUG-WeEICh o s e s v eccescsesscscoannscsssscncan .o
INLET ASSEMBLY - needle, seat and clips v s v 0 s e 0 a0 a v ee -
CLIP-inletneedle +eccosoaoscscscscscsassssssocscss
FLOAT - carburetOr s « + e a s e e s s s oavsanase ceeses o
SHAFT - float e e e s o esesecscencstsssccsenscsancsss
BOWL AND DRAIN ASSEMBLY -float e e v e v e 00 e .
PLUNGER ASSEMBLY - drain e s eesessccecccescosss
GASKET - drain plunger «+ s e s s s e ee oo .o
GASKET - bowltobody s e s s e sevsoccccascsscassssses
ADJUSTMENT SCREW ASSEMBLY - main (includes
itemSG,ZOandZZ)---.--. ooooooo e o e R
"O" RING - adjuSt SCIeW « e e s sa s s essenrascocssancsesas
SCREW -~ idle adjust « « s « » « tessecaretesnesvsressos
"O" RING -bowl to body = escacoscecees csecrencecacn
FITTING - fuel inlet e e ¢ o e s s o v 0o s s asaes seecns ves e
PIN ccveeereeonnnen PN
PLUG - CUp+sessceancsanascs testsesressscsnen s
BALL - aluminume ¢ e e s o v o s s s s s s assaa seseecesescen
WASHER .« e e v e v v s cesecccsceresssscassssernnas
KIT - carburetor repaire « . « » ceessasees e etesa0 s

[ L L T T SR

.
L]
O e ol el

ENGINE MOUNTING PLATE

PLATE - enginemounting « cesessesesceccscccocsocese
SCREW -~ 5/16" x 3/4" button head socket s + s o e a0 e o e v s ceen
SCREW - 5/16" x 1-1/2" button head socket «ecsossenoscen
WASHER"5/16”000.00¢.-. oooooo ® » % & n e s 08 50 08 e
LOCKWASHER - 5/16'" internal tooth e « » ¢« o o s« « veeresens
NUT-5/16"NChex-............. ooooooooo « v o 0 a
SPACER ¢ceeeeecs cesessescceanssssecssnans cres
MOUNT - enging «ecescccaces cessecccsencnsrsnance
LOCKWASHER - 5/16" ¢+ eocecssvcacacsassasesssns
CUSHION - rubber . e eceeseosocccssasnasna tecesenes
BRACKET -angle «.cecsonceccsnsnsscsnssnase cenes
BOLT - 5/16" X 5/8" NCheX ecoecceccsscscvrvccsasacsscs
LOCKNUT - 5/16" NCheX e« eeeeavons cesecssanenonsa
WASHER = 5/16" s eveeeseeneccanscnes crsaescrenon

O DO 00D D

August 1971

casecoitingersoil.com



16




CASE MODEL

EF. PART NO,

C 17897
C 15524
C 15116
113- 206
192- 21
129- 103
C 15641
187- 1036
C 15114
C 16267
C 17128
113- 207
192- 21
129- 103
C 17473
C 17043
129- 14
187- 1047
Cc 17127
113- 103
105~ 522
131- 176
C 16442
C 17038
175~ 400
131- 1102
195- 104
NSS

353- 406

Printed in U.S_A.

107 COMPACT TRACTOR 17

HOOD,FRAME AND GRILLE

DESCRIPTION REQ'D
FRAME - Main v o it it i i e e e e e e e amasaoamane P |
LINER - dash & v v v it i i it it n s et e e mtaansaacnenoaasa 1
DRAWBAR & L i i i i ittt e it e it it e a e aanaananaana 1
BOLT -3 8" X3 4" NChtX v v ueinnneanoannnennna «--.8
LOCKWASHER - 3 B8 44ttt i i atsnmanamnnaneas B
NUT - 3 8" NC NEX @ i me e it e v e m e aaoamannsnnanscnasa 4
TRAY - t00] 4 v i it i it it e e i i e e aem e it e ascananna 1
SCREW - 1,4" x1,2" NC hex sclf-tapping « « - « s s e o s v v . -..4
CLAMP - battery . o wa o am o e e o e i menems e e 1
HOOD . ..t it it i it i et s et a e smtn e meneanecassenan 1
COVER - PTO. .. ... e m o w s e s e e e e s 1
BOLT -3,/8" X1 " NChEX v e eeocanrconnanenn D, 4
LOCKWASHER - 3/8" c it v s s e anncosansrssnasacacens 4
NUT - 3,8 NCDEX s a v o v maeveanssmnannaceasoensnnmnns 2
SEAL - Insert & . v v w e o snarnsmnenasonanasna e namea 1
INSERT - grille . .. ... ... s et e aneaar s e 1
NUT - 40 NC BCX 4 s s i st e mencanaancssannemennnness 10
SCREW - 48 x1 2" black anodized - - <« v o v s v m e mmumanan 4
STRAP = hINZC © o i m ot i h e e m e ammcaemmanamenonnannmes 1
BOLT -5 16" X 1" NC HtX 2 e cnenunnnncananeanannsnmnenn 2
WASHER - 5 167 . i i v e s e it e cnmmmmcsamnaananaanancas 2
LOCKNUT - 5 16" NC heX & - s it a s nnamsannancannnsnn- 2
BUMPER - PTO COVEL 4t it wamamammncaanenanaaacnaan 2
BUMPER - dash . . i i it s i it i ettt it mannnancannmen 2
SCREW -1 47" X1 2" NCHruss HeaQd o o w v o e v n e smanmannne 2
LOCKNUT =1 4" NC BOX 4 it et o e e e ma eaannaanananana- 2
WASHER - 3 8 t1ansaXle MOUNTING v 2 a v e o mmmmmeorennsa 2
WEIGHT BOX - (optivnal, order as GI4 machinery iteny) « « « « « - 1
PLUG - hole o 4t i i i it et e e e e e iimae e smemnmanoasaaa 1

August 1971




18




CASE MODEL 107 COMPACT TRACTOR 19

REF, PART NO.
1 C 16129
2 C 15610
3 113- 122
4 C 14534
5
6
7
8
9

C 15501
113- 102
192- 20
129- 102
C 15540

Printed in U.S,A,

SEAT AND FENDERS

DESCRIPTION REQ'D
SEAT ASSEMBLY cccceceane cee s enaeaa e 1
MOUNT - Seat, rUbbDEr « « s oo ee e cs et encensnns -4
BOLT - 5/16" x1-1/2"NChex s escssvsosssccscasoscacsd
BUMPER - seat, rubber « . «cceeecuann “eeacaneacsanead
BRACKET-hinge % 0 5 2 0 P s e B oo s e a0 s o 000 a0 e e 1
BOLT -5/16" x3/4" NCheX s eeevevosccconnccnncessneed
LOCKWASHER - 5/16" + . . . - ceessesssecssacssssensesch
NUT -5/16" NCheXeescoooeoosnasonsansnnn ceenenes?

FENDERANDSUPPORT.‘...O...........l...“..‘.ll

August 1971

casecoitingersoll.com



20

casecoltingersoll.com



CASE MODEL

EF. PART NO,

L 15282
131- 1113
C 15095
C 15096
C 15097
126- 16
C 17106
111- 215
192- 20
129~ 102
195~ 20869
C 15104
C 151056
219- 17
113- 103
195- 521
C 17235
C 17038
C 14201

Printed in U,S.A.

STEERING GEAR

DESCRIPTION
CAP - steering
NUT - jam 5/8" NC hex - -

WHEEL-Steering°""'°"'°""'°
BUSHING - flanged nylon- - « - - veetinaana ceen
SHAFT - Steering * % ® e s @ 6 8 "t e e s

KEY - Woodruff 3/16" x 3/4" =+ =« -

BRACKET - steering «cesco v oo

BOLT - 5/16" x 3/4"" NC round head, square neck, ZP

LOCKWASHER - 5/16" ZP ++ <+« «
NUT - 5/16" NC hex, ZP - -
WASHER - 5/8' plain, ZP - -
GEAR_steering D A A L N R R
PIVOT - steering gear =+« =+
FITTING - lube = = = == =+ =

BOLT - 5/16" x 1" NC hex, ZP - ~+---
WASHER - 5/16" plain, ZP ===+«
BUTTON =~ friction =« *ss s s e
BUMPER_plug ----- e » 8 ® veweosw
WASHER-Shim s o % a s e 0 o 0 a0

107 COMPACT TRACTOR

21
REQ'D
® a & & a e LR A A L R R ) 1
LI A > s e 0 1
* s o v = o8 s s s 2 . 1
L « v e 2
¢ % 0 e @ s 0 0 e e 1
- o » ®» s 0 a s s a ooool
L R I R ] 1
csseaese 9
oooooo * e a2 0000 ena 4
L 2
----------------- 1
e« ® o » & & o & s « & » 8 o a 1
L ® s a s s 8 a8 e 0 1
LR LR LN A 1
. o0 - » s 9 a e 8 s 0 0 e - 2
e * e s 0 28 0w L UAR
®= o s ¢ 8 » a o e » o e > e aae 2
. e & ® ¢ o8 v s e w e s e 1
*» " @& » o ® a a = ® a a » & o a = 1

August 1971




22




CASE MODEL 107 COMPACT TRACTOR

P
REF. PART NO,
1 C 15066
2 C 16946
3 C 16724
4 138- 2055
5 C 11906
6 219- 404
7 C 13106
8 C 12975
9 A 30881
* 10 132- 311
11 C 15067
12 C 15113
13 C 15068
14 192- 23
15 129- 125
16 129- 325
17 C 16948
18 C 15072
19  131- 152
20 T 33565
21 192- 20
22 113- 103
TN
1 C 15090
2 Cc 12110
3 c 12111
4 219- 10
5 Cc 12370
6 C 15093
7 126- 21
8 195~ 2029
9 192- 21
. 10 113- 207
11 C 13716
12 C 10292
Yo

Printed in U.S.A.

FRONT AXLE

DESCRIPTION
AXLE «front « e e ¢ ¢ e v e o e ceesa I I S R
SPINDLE - right hand « ««+ « ... et seeeaeaa
SPINDLE - left hand « ¢ e ¢+ e c s o4 s 0 o0 aesooccase s s e s ens
PIN - roll L, H. spindle 3/16" X 1=1/2" «ceceeeunnnncsan .o
WASHER - thrust 13/16" « v e s ettt eennonenonas cosens
FITTING - lube = ¢ e ca. D T P “es e
COVER -lube fitting « ¢ s e e e e e tocevnsocan tressesanes
WASHER - spindle e s cacasesceccacas tseeecranronen

WASHER - wheel Spacer «.eee.s. S eter e et ssenannrens U

PIN ~ cotter 5/32" X 1-1/4" c e e vornnnessaoseccnnna
ROD -tieanddrag link « e cceeveenceccccecens terensse
BALL JOINT - R, H. thread + e s s v s e v ve e s res e areann
BALL JOINT - L, H. thread e e ¢« ¢ s s s
LOCKWASHER-]./Z"ZP-.-........... ooooo ® o 5 ¢ 8 00
NUT -1/2" NFheX s eevosoecesocsnsosenanas saeeceanse
NUT - 1/2" NC hex, L. H, thread« « « e v e 0 0 a v .
ARM - upper spindle + ¢ v o e ¢ ¢ o s e s sssecesesanensnane .
PIN - axle pivot .. ... esacsssevsccasecsnenan sre e
NUT -jam 3/4" NC heX e v e cnecasoncssnsoans feaseraans
KEY -1/4"x1/4"X1" ¢ teevitonnae B
LOCKWASHER - 5/16" ..ee.... P
BOLT—5/16“x1"NChex.oooooooooooo ----- « o a5 0000

FRONT AND REAR WHEELS

WHEEL - front (includes bearing) « e ececeeseceoaseassonas
BEARING - sealed, iNNEr + ¢ « s e c e s e o cvoeeeeosana ce oo
BEARING - 0OUter ¢ e et evvesvrsnnnceces easeresseaccs
FITTING-IUbe * & 4 ® P % e P e s e e e e * ® & 8 ® 2 " 00 0 0 P e s
CAP-hubD s ¢eeeesonveoan t s erescsccstasecssstennaa
WHEEL - rear « c c e c s eecssssacennnsssosconnanse seeeae
KEY - Woodruff "A" 1/4" X7/8" ¢ 4 e s e 0 e
WASHER - 3/8" plain, ZP e s v evenencesoccannaonnnaans
LOCKWASHER - 3/8" ZP: e e o evececcnasasrasennroces
BOLT - 3/8" X 1" NC heX, ZPe e voesorosssasosonanas .
WASHER - 1", 10 8aUZE « v v s e s s o e e neeasoasan ceersense
WASHER - 1", 18 8aUZ€ e e e v s e v esvsocoensssnssssasnaa

August 1971

23

o
8
o

Hh-HHHHNw.&-NNNN%NwwwHHHw

[0 S U U LR S U SC R oI ACTR NG R AU




casecoitingersoll.com



CASE MODEL 107 COMPACT TRACTOR 25
~ BELTS, PULLEYS AND IDLERS
REF, PART NO. DESCRIPTION REQ'D
1 C 15370 BELT ~ €ngine drives «c e o o v o e e 0 v s o o nonoeenenns P |
2 C 17413 BELT -rearclutch =« c e v e s i v i e e e, ceses e sereesan 1
3 C 17873 ARM -idler « oo oeveuv.e st e ce e e e e e ceenen .1
: 4 C 16714 BUSHING -~ idler arm » -« c e o ¢ « o » c b eae e e s e eseeaal
‘ 5 C 17108 SLEEVE - idler arm .« e« eceoueuecouana. Ceeaaan ceeeneen 1
6 26- 636 BOLT - 3/8" x2-1/4" NChéX o s o0 s vs. c e cre e 1
7 195- 525 WASHER - 3/8"e v v s v vernnnna.. e e ool
8 113- 219 BOLT - 3/8"X2"NChEX o e eveseuenean cececeen P |
9 C 15178 SPRING -idler «« .. .uec.. e et enaena cecensean IO |
N 10 C 15545 BRACKET - spring attach « « v v v v v . . e e e |
11 195- 103 WASHER - spacer 5/16" « .« e v ... ceerereaan ceeereaa .5
12 C 16739 PULLEY -idler ««v..ceeeeea. s s e an e ces e e I |
13 192- 21 LOCKWASHER - 3/8"...... te s e asenna s e sasannm senansel
14 129- 103 NUT - 3/8"NChEX vvcevensesnan cer e e cesensan -1
15 C 15672 PULLEY - clutchidler « « = v v e v ... cseeneae ceeraren eeol
16 C 15310 PULLEY - transaxle drive e e eoeeosoceess tee s usenna eeal
17 C 15309 PULLEY ~transaxle «e.cvecersncoans se e corae I |
18 126~ 16 KEY - Woodruff #9 .« ¢ « v e e v o s v v 0 aw "o ecavans s esscanse 1
19 178- 858 SETSCREW - 5/16" x 5/16" NC socket head « » » « « B |
20 C 15109 PULLEY - engine and PTO drive « « « v v o+ « cesesenann cee 2
21 T 25070 KEY - 1/4" SQUare X 2" e eeeeecneennn. ceecesoan R |
22 178- 858 SETSCREW - 5/16" x 3/8" NC socket head o «ecesveooecesa?
—_
/-\

Printed in U.S,A. August 1971







CASE MODEL 107 COMP:«CT TRACTOR 27

- CLUTCH AND BRAKE ASSEMBLY
| REF. PART NO, DESCRIPTION REQ'D
; 1 C 15106 DRUM - bDrake eosecesosoocascs ssessecsvssnnssssssenel
2 126- 16 KEY - Woodruff #9 e+ st e e s e eesecesnsesasacnsasessal
| 3  178- 858 SETSCREW - 5/16" x 3/8" NC socket head «+«esoosseeneas
4 C 15321 BAND - braKe e s s s s oo scceccces ceesseeccencas vesal
5 113- 102 BOLT - 5/16" X 3/4" NCheXe esoossssessasncsccacacs 10
6 192- 20 LOCKWASHER-5/16" s e s e s s s s aer o ean teesccscescs 13
7 129- 102 NUT - 5/16" NCheX s esescossasassa cscocastsancaa . 13
8 C 16958 ROD - brake, rearessessssa. Cerestsssantrennne veeel
9 C 15312 ROD - brake, front < ce e cecesccencaocacase cesesesesal
) 10 L 32763 SPRING - brakereturne s e e c e s e s s s s s a o ssvcsseesessnal
11  132- 26 PIN - cotter 3/32" X 3/4" ¢ e v e evene cesssescatnoncnna ve3
12 195- 521 WASHER = 5/16" e s o s sseososancaasacncannsns crieeesl
13 131- 176 LOCKNUT - 5/16" NCheX eescscesssonnaaan ceeseaeasd
14 C 15173 PEDAL ASSEMBLY - brake e¢csceceacss R I |
15 C 15156 BRACKET - saddle =+ s v e 0 e0000ease cescsssevenceceod
16 138- 92 PIN - roll 3/16" X 3/4" s eeea e s e s esseacosveasas ceee?2
17 C 15637 LATCH - brake s s o « o « P e s e esececsssnsseacs eecesoonal
18 131- 69 LOCKNUT - 5/16" NCheX -sccececcsonsanaa ceeseseanal
19 C 15638 LEVER -brake latCh s e » e e e s s s s avesesease L |
20 C 15644 KNOB -brake latch s s s s s e o s s s o 2 a s T |
21  132- 320 PIN - cotter 3/32" X 3/4" s s e vaeeervroccocnoncnnne o2
22 195- 518 WASHER - 1/4"e ¢ e e evavenecsnoasnseansas cesesened
23 C 17072 CROSS SHAFT - clutch and brakee « s ¢ o s s s ¢ » R LR |
24 C 170M ARM - clutch idlers « « e s e e e o a s« et
~ 25 C 17164 KEEPER -belt e oo e 0 0vae cectcessssansesesenenn o
26 C 15872 PULLEY ~clutchidler s s s s s e e s a e o s v voovee ecssecencasnl
27  113- 219 BOLT -~ 3/8" X 2" NCheX »voevsncesscans e 1
28 195- 525 WASHER - 3/8"c « e 0. f et reececeeiaccateacaananend
29 192- 21 LOCKWASHER = 3/8" «veeveoacnnnss R
30 129- 103 NUT -3/8"NChEX ssnssessseacscnsasnas e |
31 C 15324 BRACKET -pulley e cosseeeens csessssesescscenssnnal
32 113- 103 BOLT = 5/16" X 1" NCheX s e evoevencsocconosannnnens .4
33 C 15310 PULLEY - transaxle drive «ccecsansoccsaccee O
34 C 15551 BEARING - needle « e e e v e e e o nenanse T
35 A 30881 WASHER - Spacer « o+« .. T
36 A 33531 RING“retainingao-oo-ooooooooooo...o ooooo o.oc.ool
37 C 15178 SPRING - CIULCh « « e e oo s eaoncansononcnnan ceereeeena]
38 C 15498 PAD - foot rest R, H., Short s eeeocea.. R I I R |
39 C 15499 PAD - foot rest L, H,, 1ONZ ¢ e e e o e e eecececensvssscsneesl]
40 195‘ 541 WASHER-5/8"000o.ooo.ooooo.0.0.-0.0........-002
41 132- 48 PIN - COtter 1/8" X 1" e vennvenanannnan ceeessaneaneaad
’ .
S

Printed in U.S.A, August 1971




28

casecoiungersoil.com




CASE MODEL 107 COMPACT TRACTOR 29

I~ TRANSMISSION AND FINAL DRIVE
REF. PART NO. DESCRIPTION REQ'D
1 NSS LEVERANDHOUSINGASSEMBLY..............' ..... .1
2 A 32181 RING - retaining s s e v a s e e m e e m s heeseee e 1
3 35012 RING - quad ., ..ttt itinensennceen e, 1
4 C 11220 PIN - r0ll, i ee et ieenrensennannnn. ceenea 1
5 C 15780 HOUSING-Shiftlever................. ...... eeea 1
6 C 11163 KEEPER - shift lever , L |
7 C 15512 LEVER-Shlft........ . oo U 1
8 C 15782 ROD ASSEMBLY - shift (mcludes 1temsQ 10, 11 12and 56) ... 1
9 C 11166 SPRING...................................,...2

. 10 211- 5 e T
11 C 11167 FORK - shifter | ... .... ... .00euue.r.. cemrseaneieeas 2
12 C 15783 ROD - shifter. .. ... .uieeenne e enenennemmonenn1
13 C 15784 ROD ASSEMBLY—shlﬁ (mcludes items 9, 10, 11, 14 and 56) .. 1
14 C 15785 ROD - shifter ., .. ..., 00eueeeunn... P |
15 C 15786 AXLE - L, H. D |
16 C 15787 AXLE - R.H. |, ...t unnncunn. e et dca e e 1
17 C 11178 WASHER -thrust . ., .....c0c0uuunnnun... s s ereseeass 8
18 13- 436 BOLT - 1/4" x 2-1/4" NC hex . s e e s cr e e aeee seena.. 4
19 192- 19 LOCKWASHER - 1/4" | ... .u.eu.... ceasseresasecaa d
20 C 11172 GEAR-rng...................................1
21 C 11173 PIN-drive |, . .....is it eeeeeeennnnn. aeesasaenas 1
22 C 11174 BLOCK - drive, | .\ veveseeneenennnnnn. Cee et renees 2
23 C 15788 PINION - bevel, |\ it inne s e snoennsennnsnnnnnnn. 2
24 C 15789 PINION AND BUSHINGASSEMBLY—idler . |

o~ 25 C 15790 SHAFT AND BEARINGASSEMBLY-shifter.............. 1
26 A 27287 BEARING | | ittt ien e, 1
27 C 11187 GEAR - ddler | L ..ttt nerenernnnnnnnnnnneni
28 C 15791 SHAFT - ddler | ettt te e seneenenneannn 1
29 C 11181 STOP - shifter |, , ., Ch e ee e e S et e e e 1
30 C 15793 GASKET—housingtocover,,,,,,,,,...... ..... P |
31 C 15794 GASKET - shift lever housing . . .. . e e et e s e s s enenean R |
32 C 11184 GEAR ~ shifting | . .. i eineneeeennenonnnnnnnnnnl
33 C 11185 GEAR - shifting ,,, ... et e e ettt 1
34 C 15795 GEAR - spur 26T , _ .. .. e e e e ettt et |
35 C 15796 SPACER |, ., ........... et aennn e e 1
36 C 15797 GEAR - spur 22T , . ... e n e et e es e et e ane e 1
37 C 15798 SPACER | ., ............ Cr e et e ne et .1
38 C 15799 GEAR - spur 16T , ... ... Gt e e tene et 1
39 C 15800 SHAFT -input ,......... O |
40 C 11191 GEAR - spur, input shaft | . ... .. ieeeeneennnnnnn. 1

¢

~

Printed in U.S.A.

August 1971







CASE MODEL 107 COMPACT TRACTOR 31

TRANSMISSION AND FINAL DRIVE (CONT)

REF. PART NO. DESCRIPTION REQ'D
41 C 11205 WASHER «+cvovoonnocanecesansanan Creeeaereeneal
42 C 15801 SPACER s+ ¢sescesoacnncns cesescecectanasessennal
43 C 111963 GEAR -output s eccceessn e et s e s s s s e et ennean P |
44 C 15802 PINION -QUtpUL « v = s s osseasescconcses e |
45 C 11195 SEAL -0Oill e e o e s e e s cecoensnsancas s s eess et o an ee 2
46 C 15803 HOUSING AND BUSHING ASSEMBLY - L. H. (includes item 52)« . 1
47 C 15804 HOUSING AND BUSHING ASSEMBLY - R. H. (includes item 52). . 1
48 C 15805 COVER ASSEMBLY - (includes items 58 and 59)« ¢ e s s e e s s e s o 1
49 C 15806 HOUSING ASSEMBLY - (includes items 58 and 59) « ¢ e+ veee]
50 83- 412 SCREW - 1/4" x8/4" socket head s+ ceseeenccccceacsssce
51 F 53650 PIN - dowel ¢+ e n v @ teec s e mesaoensanaan veresseses 2
52 C 15807 BUSHING « ¢ « e e s s s cseaasaasnsosscscsaca cesesoscansd
53 C 11224 PLUG - pipe, filler and drain <« - cecca. R N I 2
54 C 15808 GEAR ~bevel « s s e 0 0 o & e s es et eevece st oe e evee 2
55 C 11222 RING - retaining + o o s o sssssesosscasanannes ceereeaal
56 A 11538 RING - retaining e e s e s e e e s aseosvecosas secsansresesl
57 C 16008 BEARING: e c e co s e s asoacanansaa O |
58 C 16005 BEARING: ¢ e o e soonssnas acesenscsscasacsercans ceel
50 A 14858 BEARING .« « « « « . Cheteseeencaacereseneans e |
60 C 16011 SEAL"Oilo-ooooooooooo.oooo.-o oooooo o.ooouooool
61 C 15809 SHAFT - reverseidler sceeccecee cecsecscscceccnersnnal
62 C 15810 SPACER - reverse idler +s s e ee oo ccoossonsosnsncnsenss .1
63 C 11211 IDLER - TEVErSE o+ s socscocsoccssascsocasaansasas ool
64 F 19633 BEARING - thrust « c c cscsessvescccssanscasn cesserenac 2
65 C 15811 CARRIER - differential « -« ceccoea. seasnsverencsseseal
66 C 15812 CARRIER - differential «..c.... eeesnsescecscccaneneal
67 C 15618 KNOB - shift Iever ¢ ccovessocsesccccsscocscscnasne -1
68 c 15134 BOLT-"U"s/le" S ® ® 58 0 9 0 a8 e s e s e e . .ooooooooz
69 192- 20 LOCKWASHER - 5/16" ZP ¢« v o evvoescacas cersvsearenvasd
70 129' 102 NUT-5/16"NCheX,ZP oooooooooo .ooooocooooo.oooo4

Printed in U,S.A, August 1971




32




CASE MODEL

107 COMPACT TRACTOR
ATTACHMENT DRIVE

POWER TAKE OFF (PTO) ASSEMBLY

REF., PART NO.

(2L

el =K < ~JE N B~ 33 TN

O

Printed in U.S.A.

cC 17037
C 15083
C 15086
C 10822
A 70280
C 15272
113- 206
192- 21
195- 104
C 17035
132- 46
C 15143
C 15140
C 15141
192- 21
129- 103
138- 92
C 15147
C 17313
132- 486
C 15527
175- 415
192- 20
129- 102
C 15552
C 15252
113- 102
195~ 521
192- 20
129- 102

C 15164
C 15159
C 15157
C 15156
113- 102
192- 20
129- 102
138- 92
C 15564
138~ 2054
195- 521

DESCRIPTION
HOUSING - PTO .
PULLEY - PTO bottom «++ « » «
PULLEY ASSEMBLY - PTO top
WASHER - plain « e s o ¢ e o o0 = s
BEARING - PTO: + = v e v ecses
WASHER - Delle ¢ ¢ ¢ 0 o000 sea
BOLT - 3/8'" x 3/4" NC hex, ZP
LOCKWASHER - 3/8" ZP
WASHER - 3/8'" plain, ZP
PIN-pivot s+ ee e
PIN - cotter 1/8" x 3/4'".
ROD - belt adjust front
SLEEVE « v se e oo
SPRING
WASHER - 3/8" plain. .
NUT - jam 3/8" NC hex
PIN - roll 3/16" x 3/4"
ROD - PTO rear.
LEVER - engaging + .
PIN - cotter 1/8'" x 3/4".
SPACER ¢+ o6 caeeean
SCREW - 5/16" x 1'" truss head,
LOCKWASHER - 5/16" ZP . . .
NUT - 5/16" NC hex, ZP - - »
BELT = PTO ¢ e cesovvean
KEEPER - belts s o s o e v cee
BOLT - 5/16" x 3/4" NC hex
WASHER - 5/16" =« vnvvnn.
LOCKWASHER - 5/16" ...
NUT - 5/16" NC hex « ««ses.

® ® o 6 5008 a0

® & o s e e 0 e

¢ & & 2 4 e a e *» » s

® 8 & & ¢ « 9 » 2 * e e 9 &
¢ 3 & 6 ¢ 2 4 ¥ & a2 e 8 s »
@ & 4 3 e ¥ v 2 & 2 s ¢ o o
4 ¢ & 9 ®v ® 2 e 8 6 e » a »

-00Oo’Uo.ooooonoctooootootoo
A I e e e I I T B I R N T I T R T T

e
.
-
.
.
.
-
.
.
.
-
.
-
-
.
.
-
-
»
-
3

Z
.
-
-
-
.
.
-
.

IMPLEMENT LIFT

LEVER - implement lift. ..
ROD-push «¢veveunane
BUTTON - thumb « « e e 0.
BRACKET -~ saddle « + « o« «
BOLT - 5/16" x 3/4" NC hex,
LOCKWASHER - 5/16" ZP . .
NUT - 5/16" NC hex, ZP ...
PIN - roll 3/16'" x 3/4" ceen

e e e
Y '] . .

A S B )
Ooﬁlooﬁuoouo

a * o & e

SPRING
PIN - spirol 5/16" x 1-3/4"
WASHER - 5/16" plain « « «

* & s 4 4 a0 e e m e

* 3 e & e 2 0+t & & 8 2

5 F 3 B e » & a2 s ¢ & e ¢ % ¥ 2 o2 e " a2 s e

® 8 e * 8 4. ¥ 6 4 e 3 = & ® " 4 s e " 4 6 3 B e e s

« o s & .

? s & 9 e e s a v s e
L e e L e T R

.

® 8 2 2 ¢ s 2 ¥ e » ¥ ¥ e e =5 e * B3 B & ® & B e e »

B & & 82 ¢ 2 e 2 s B2 e e 3 e e e + ¥ e ®W B W & @ a @

® ® e a2 e &6 & % e o @

® ¥ P s s * e 9 e a2 @
® 2 4 & 2 & * a * e @

L e e e e T R R T T S T S P

L L e e e I T e T e T I T T T S S U,
L e e e e N R R N T L S T S T S S T T PSP S

* ¢ ¢ 8 8 e P o+ @ & @

S s ¢ e 2 e 3 s *

L e e L R R e S S S SPU SPOSPO Y
OD'00.000..000..000.0..0....00

® 2 & e & » ¥ 6 vV e @

a s * e+ =

LI R T

33

REQ'D

s e o & » @

e ® ¥ 6 3 e a3 ° =

a s e e 0

s e 8 8 s e 2 3 T P & P 8 2 * & ¢ a2 P & 8 8 s e e e u
L e e R R e L L T T T T S T T T T S
. LI ] LI ] e & o . . . ® ¥ e 0 s » * e *» e . . . . LI ] . L]
® * & s 8 s T s 8+ P+ I 8 B 6 % e ® P m e s e a0 s e w.»
. LI ] s ® » e ® » * A * 9 e+ 9 9 s ¢ & ¢ 0 o LI ] e« o s & »

-
.
-
.
-
.
-
.
.
.
-
.
.
.
.
-
.
-
-
-
.
.
-
.
-
-
3
-
-
-

@ * e e 4+ e & 9 ¥ e s 8 P 2 * & B e @ .

2 8 8 e 8 & + e s e ® 3 * @& ® &« w8 o

% o o ne s
* e s 8 006 00
* o & o 00 o
% 0 s a0 0
* e o a2 0 e
e v 8 s e
® @« e 0000
® o o8 200 o
» % e e 00 s
" ® e s 00 00
L I

August 1971

L e e I L e e e e I R S T S T T S S S S SO

® & o o s & e 3 & ® @

DODD DD DD D) bt b b el ok ok ek bk et et ok b b ) bbb bbb b B\ b b b b

o B R DN e e

casecoltingersoii.com



,

34




CASE MODEL 107 COMPACT TRACTOR 35

BREAKER CONTACTS, MAGNETO
AND ALTERNATOR

EF. PART NO. DESCRIPTION REQ'D
15884 MAGNETO AND ALTERNATOR « ¢ ¢ ¢ ¢ ¢ e s eeorvonsncocseas
159086 SPRING - dusSt COVEr ¢ « ¢ ¢ e e e o envocsces tecetncecsena
15907 COVER - breaker boOX duSt e « e « s e o oo et vnevonseceonees
15908 CAM - breaker ..... B
15909 BREAKER ASSEMBLY ~ CONtACt o « ¢ ¢ 0 o e s e e s enoscosonas
16053 SCREW ¢ et s v 0o P et et s eccerescesteactesesnnsneee s
16054 WASHER ¢ ¢ ¢ ¢ 4 00t vttt eosonsnesoseencnnnncncsens
15910 TAB-terminal e - v e oo v v o eveneccnenonoasoccceeessn
16055 NUT e neeeneees s et e e e e s e e s es st cevecnnenneea
15911 FELT - cam Wiper « «cevev e .. e estesencensncsne e
15056 SCREW ¢ e tvnetecscenncaa s e e s ece s s e et secacnacese
15912 CONDENSER..'.......C... ..... ® 8 & 85 & 9 % 0 ® 3 e P B e
15913 COIL ASSEMBLY ~ magneto (includes items 12,14 and 18) «...
15914 SPRING - coil wedge « « e+ » o o & « et eecnan recsseecnnena
15915 STATOR PLATE ASSEMBLY + ¢ taveeececenvresnnoensa

R L Y

15916 COREAND PLATE ¢ ¢ e e c s e s anevnana s e st s enseesecaas
15917 GENERATOR COILS AND LEADS + e c e o cvsvoansecocenss
15918 WIRE - 1€ad e s cocecsencssecennnoencacnancseess
15919 SLEEVE = insulation « « » c e s e c e e o acs oo s s e aseeaceeeae
15920 SHIELD ~ COIl o c 6 e e e ot o e s secsecocnncscscocsccsensa
15921 CLIP - coil fastening « e+« s 0o e ee st esamrs s s esen e
15922 CLIP-gI‘Ound--....-....... ooooo oooooo‘ooooo-oo
244 SCREW ¢ ceeeeeocenn C e e b essestevesecersareseeses
15927 GASKET - QUSt COVET o v t 6 oo e oo s eecsoncoscccansosss
193- 509 SCREW - 1/4" x 3/4'" NC heX, S€mS e v vsennoenennnnnas
26 C 16042 SCREW - 1/4" x1-1/8" NC hex, SEImS + s c s e s e s e ovveenas

DO F F b ek b e b et ek ek
CLCO=-TOOHWN-=O
oXeRoloNeXoNeRoXoXoRoXoXkoRko oo XeXko e RoReXo k"

DN DD
N =
(S
0\1
¢

[~}
3]
bk b ek bt b N RN b b b bt bk b ek b ek b pd b b b e peb ped b

Printed in U.S.A. August 1971




36

o8
RARATLRI23])

e-em-0--B-av(o}{0) (-9




REF, PART NO.,

o= wmk W

27
28

Printed in U.S.A,

'oXekeiokeokviokoivieRokoieNe oo RoR e

NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C

C

CASE MODEL

15989
16022
16067
16068
16023
16024
16025
16069
16070
16064
16072
16071
16009
16026
16027
16028
16029
16030

16031
16066

C

DESCRIPTION

15989 STARTER

STARTER- engiHGIZVOl‘t ® ® @ @ 9w & s s » e e
CAP ASSEMBLY - end (includes bearing)

WASHER -~ spacer (.024)
WASHER - spacer (,008)
ARMATURE ..cca e
HOUSING - starter « « ..
WASHER -~ insulating
WASHER - plain ..
LOCKWASHER ...
NUT cvoeenveca
WASHER - spacer ..
BOLT - thru
WASHER . « ¢ v 6 oo oo
BUSHING - insulating

-
.
. e
LY
«a a s a0 8 s
. o

.

-

.
.
.
.
»
-
-
-
.
.

2 o » 8 8 e & o 9

¢« e o ® &« ¢ ® e s o 3

e * & 3 6 o % + a2 a2 e

BRUSH AND SPRING KIT. ...
SPRING'bruSh.-.........

CAP ASSEMBLY - commutator en

.
-
-
-
.
.
.
-
.
»
-
.

.
-
.
.
.
-
.
.
-
.
.
.
.

BENDIX ASSEMBLY ¢ ¢ s 2 s 0o a0
NUT -heX ceeccoceocsses

STOP - pinion « « + « «
SPRING - anti-drift .
WASHER -~ pinion.. .
SLEEVE - anti~drift
GEAR - pinion
SHAFT - screw « ..
WASHER - thrust .
CUP - cushion
CUSHION - rubber .
WASHER - thrust. .
BOLT - terminal - ...

. s

s o s s B+ e e 2

« e o @ s ¥ * = 2 s

» e ® * s ¥ 0

« e s 8 e

* 5 e ¥ e & & = 0

a o e & % e & ® w ®

.
-
-
.
.
.
.
-
.
.
.
-
.
d
.
.
-
.
-
-
.
.
.
o
.
-
.

.
.
-
.
.
.
-
.
.
-
.
.
.
3
-
.
-
.
-
-
-
.
-
-
.
a
0
-

" & e e 8% ¢ 3 8 8 ® 8 B & S 8 s & P ¥ S e O+ e & » v 2 o

“ - e s e @

e 8 & 8 @ 3 & ®W ® WP 6 ® & B B S ® s & & & 9 @« 0 0+ @

4 e & 8 6 6 e & ® 4 ® A& @ * e F » 4 5 s e 2 & ¥ * o+ o

e 8 6 8 8 ¥ B 8 4 ® & ® & 9 8 8 S & ¢ s+ ¢ & * e * s 0 0 0

¢ B 8 4 @ 8 8 8 & e 2 6 4 8 e & » a4 ¢ 3 & 8 * 2 & » 3 4+ s =

® & ® % 8 ® ® 8 ® 8 B S & & * s T ¥ e & B e S+ ¢ v s o 0

e & ® 8 85 ® ® % a2 a & & ® 2 s 8 v & P s * & = & » o ¢ o

e P 8 o & @ S 8 W 8 ® # % & 8 % B ¥ 6 & 0 & » v s 0 P & o+ o

-
.
-
-
.
.
-
.
.
-
.
.
.
-
3
3
»
3
.
-
.
.
.
.
-
.
-
-
.
.

107 COMPACT TRACTOR

2 & a ® ® 8 & % 8 ® % B B B e B 2 » 3 8 e 8 o o 9 o 2 s o

.

® & ® 8 5 & 8 % & B 8 8 % & & 2 * & s 5 s » e P » ¢

.
-
.
.
.
.
.
.
.
.
.
.
0
.
-
.
-
.
.
.
.
.
.
.
-
.
-
)
»

.
.
.
.
-
-
.
.
.
-
.
.
»
.
-
.
-
.
.-
.
.
.
.
.
.
.
.
-
.
-

37

REQ'D

.
.
.
.
3
-
.
-
-
.
-
.
-
-
-
.
»
.
.
.
.
.
.
.
-
.
.
.
.
.

-
.
»
.
.
.
-
-
»
-
.
.
.
.
L]
.
.
.
-
3
.
.
.
-
.
3
.
-
.

e ® & e » T B e s ®» ® 3 ¢ % ©* 2 * s e s LI | » s . . . .

August 1971

Pt b b bt b pmb pb b bd bk ped b bk DD b ek B DD R 8 D B DD bbbt DD ND e




OM

E—o A
eemsmamemy 7

\\ﬂ., e .\r&\ ~ \ \\\\\\\ ||||||| \\n\\

\4|. N @ \ ,\ \ (/
aw,%,,f © \\\%\\\\M\\\\M\\\\\\ ® \\\\\M\&
o % A

\ \Mu..s\\\»\\\ \;\\\

_om‘\ @
§ L

|44

38




tocoqo:m.hwwt-‘m

-
=

OO0 IO oD

OOOOOOOOOOOOOO
[
[3)]
(=]
&
g

CASE MODEL 107 COMPACT TRACTOR 39
ELECTRICAL SYSTEM
DESCRIPTION REQ'D
BATTERY = 12VOlt cvceeveeesnconnasaansssevnoscesnsos l
HARNESS - Wire -« ...« ceeseaas s sessesasnsenvene .« 1
SOLENOID - start s e eeoee e seesas cseseassescaa e 1
PLATE - rectifier mounting « « « + e e ¢ e e s aoeoaan e |
WIRE - battery to solenoid mounting SCrew « « e s t e s e e o a0 ees 1
CABLE -~ battery negative (black 12"} e e o v e s e st s o cevceoaas 1
WIRE - safety start switch .« e e v e e ettt e e nnnonanann S |
SWITCH - safety start « v e e cecveonecenncncance P |
STARTER -~ 12 volt (repairs page 37) e e co s essenssncseess 1
CABLE - batteryp031t1ve....................,......1
KIT-IgnlthllSWltCh... oooooo "8 6 P e e 02 a0 2 e .oo-o.l
WIRE -ground . « e e oo e e eee T |
KEY ~ignition « o o v e o v e eeeveosoasccccsnsanosssl
DECAL - ignition switch (seepage4l) v e e vevsvosaossaesl

ELECTRICAL SYSTEM HARDWARE

C 14060
C 17426
C 17921
C 10836
187- 484
193- 70
111- 202
129- 102
111- 108
129- 101
129- 122
192- 20
192- 27
192- 18
C 15702
C 15703
C 15704
C 15925
223- 6
C 15857
173- 42
C 15525

Printed in U,S.A.

NUT ~backuUp ececcoacecossonsecce csscssenncene
WASHER - ignition switch + c ¢ e v t et e v e ee e eonncoeces
NUT -escutcheon « « e e e e e e s oo s nnseosannsnsns cesesce
NUT -Speede e e s s e et eeesascs st ecssecesesaanncns
SCREW - #10 x 1/2" self-tapping e e e e eeoeecscennoroas
LOCKWASHER - #10 external tooth « « s o o s v e 0 veesasan .o
BOLT - 5/16" x 3/4" NC round head, square neck +«.v«vos..
NUT - 5/16" NChex e e oo T
BOLT - 1/4'" x 3/4" NC round head, Square neck .« oo «.. .
NUT - 1/4"NChex.............. .............. .o
NUT - 5/16" NFhEX . ¢ eceesnnecncasaccennes caaces
LOCKWASHER-5/16" ®* ®» o » o8 s 00008 9808 ® ® 8 0 ¢ 00 0w e e
NUT - #lO0NC heXDrasSS eoeceesvevessccsanassacssccese
LOCKWASHER - 3/16". ¢ e st et s esssnvenasssancnenes
BOLT - #10x5/8" NCnylon. .o eeceoscncsonn cescnas
WASHER - 3/16" NYION ¢ .o cv ot cnonansnsscannsansss
NUT - #10NC heXnyloNe . e oo soeessesoncnsasananens
RECTIFIER -~ diod€ e o o e s e s e sasseasvcanctnsccceoae
FUSE-6amp .eveueeececns teecesesrasesanena
COVER - rectifier ...ceveevecocas csascsssans
SCREW - #5 x 3/8" round head, machin@.« « « e v oo v o v s osss
CLIP-insulated. ¢ o v ¢ v et s s vesnnassoaasvocnnenas

=t s b DD P DD RS DD DD DD DD M R b D) DD DD R e e

August 1971




SHIST A TTERN

A IMPORTANT
YO SIART (NGINE  LISENGSGE ATTSLHMINT
UANE ARD DEPRESS F4uT CLUICH RRAKE

10 PARK 1RACTOR DITINGAGE ATIACHMINT
CRIVE STOP ¢NCIWE AND 10CR RUAKE

PIACI TRARSMISSIOA IN NEVIRAL BESORE
STARTIMG ENGINI ARD AJFER PARKING
TRACTDA

O % [\] croue

IFT
TO
LocK

mME—3C 4ZMTIOB =P




REF. PART NO,
1 C 15647
2 C 15648
3 321- 1901
4 C 15655
5 C 15857
6 C 15658
7 321- 1628
8 C 17808

CASE MODEL 107 COMPACT TRACTOR 41
DECALS
DESCRIPTION REQ'D
DECAL -hOOA R, H, » cccscooconoocnasacsass B |
DECAL -hood L. H, sssee-a cessesseerarensscensnesl
DECAL - instrument panel « e« cccecec v cceerecssasensssl]
DECAL - grilleinsert « -« « v+ c o e e s e s s s er e s oo e « 1
DECAL - PTO « cvvcosveeees cretena e e |
DECAL -brake JocK « -« s o cooassse sececerenansesnaasl
DECAL - "CASE" « oot e e s ssesesossnsasasesassnnass 1
DECAL - ignition switch (used with C17809 ignition switch kit) « « 1

Printed in U,S,A,

August 1971




42

ji

e




CASE MODEL 107 COMPACT TRACTOR a3

HEAD LAMP KIT (OPTIONAL)

REF, PART NO, DESCRIPTION REQ'D

C 15687 KIT - head lamp (order as G6 machinery item) e e .o o.. R |
1 C 16087 WIRE ASSEMBLY + e o ¢ v« e « c et eccacannscacenans S |
2 C 14537 CONNECTOR -~ head lamp « e e co v e o Ve stesneana I |
3 C 14302 HEAD LAMP @ et v e eevenroeen s e e st reeans e teassss ees 2

HEAD LAMP

1 131- 629 NUT - speed «oaos-. eseecansn sesecresencescsssaas &
2 187- 1047 SCREW - #8 x 1/2" round head, Phillips, self-tapping « « « « « + + » 4

C 14302 HEAD LAMP ASSEMBLY « + ¢ e e v v v avnn e encanas ceeee 2
3 Nss RECEPTACLE - head lamp (order C14302)« + + « « « . PRI |
4 C 14305  BULB-headlamp «:ecoveev.. cieteaaaes B
5 C 14304 GASKET - head lamp . ... seceanaenen teesenvanaa 2
6 C 14303 LENS ~headlamp «...vvvvnenecen. P |

Printed in U,S,A. August 1971




NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
35012 29 3 C 15095 21 3 C 15657 41 5
A 11538 31 56 C 15096 21 4 C 15658 41 6
A 14858 31 59 C 15097 21 5 C 15672 25 15
A 27287 29 26 C 15104 21 12 C 15672 27 26
A 30881 23 9 C 15105 21 13 C 15684 39 7
A 30881 217 35 C 15106 27 1 C 15687 43
A 32181 29 2 C 15109 25 20 C 15702 39 15
A 33531 27 36 C 15112 13 30 C 15703 39 16
A 70280 33 5 C 15113 23 12 C 15704 39 17 R
C 10292 23 12 C 15114 17 9 C 15780 29 5
C 10458 39 1 C 15116 17 3 C 15782 29 8
C 10678 13 5 C 15134 31 68 C 15783 29 12 R
C 10822 33 4 C 15140 33 13 C 15784 29 13
C 10836 39 4 C 15141 33 14 C 15785 29 14
C 11163 29 6 C 15143 33 12 C 15786 29 15
C 11166 29 9 C 15147 33 18 C 15787 29 16
C 11187 29 11 C 15156 27 15 C 15788 29 23
c 11172 29 20 C 15156 33 4 C 15789 29 24
C 11173 29 21 C 15157 33 3 C 15790 29 25
C 11174 29 22 C 15159 33 2 Cc 15791 29 28
C 11178 29 17 C 15164 33 1 C 15793 29 30
C 11181 29 29 C 15173 27 14 C 15794 29 31
C 11184 29 32 C 15174 13 2 C 15795 29 34
C 11185 29 33 C 15178 25 9 C 15796 29 35
C 11187 29 27 C 15178 27 37 C 15797 29 36
C 11191 29 40 C 15252 33 26 C 15798 29 37
C 11193 31 43 C 15272 33 6 C 15799 29 38
C 11195 31 45 C 15309 25 17 C 15800 29 39 "
C 11205 31 41 C 15310 25 16 C 15801 31 42
c 11211 31 63 C 15310 27 33 C 15802 31 44
C 11220 29 4 C 15312 27 9 C 15803 31 46
C 11222 31 55 C 15321 27 4 C 15804 31 47
C 11224 31 53 C 15324 27 31 C 15805 31 48
C 11906 23 5 C 15370 25 1 C- 158086 31 49
C 12110 23 2 C 15498 27 38 C 15807 31 52
c 12111 23 3 C 15499 27 39 C 15808 31 54
C 12370 23 5 C 15501 19 5 C 15809 31 61
C 12975 23 8 C 15512 29 7 C 15810 31 62
C 13106 23 7 C 15518 5 39 C 15811 31 65
C 13716 23 11 C 15519 13 1 C 15812 31 66
C 14060 39 1 C 15524 17 2 C 15821 5 6
C 14201 21 19 C 15525 13 9 C 15822 9 10
C 14302 43 C 15525 39 22 C 15823 9 10
C 14302 43 3 C 15527 33 21 C 15824 9 11,
C 14303 43 6 C 15530 13 8 C 15825 9 11
C 14304 43 5 C 15540 13 31 C 15826 9 9
C 14305 43 4 C 15540 19 9 C 15827 9 8
C 14534 19 4 C 15542 39 2 C 15828 9 7
C 14537 43 2 C 15545 25 10 C 15829 7 1
C 14553 39 3 C 15551 27 34 C 15830 7 2
C 14565 39 10 C 15552 33 25 C 15831 7 3
C 14566 39 6 C 15564 33 9 C 15832 7 7
C 15056 35 11 C 15610 19 2 C 15833 7 9
C 15066 23 1 C 15618 31 67 C 15834 7 9
C 150867 23 11 C 15637 27 17 C 15835 7 10
C 15068 23 13 C 15638 27 19 C 15836 7 1mn
C 15072 23 18 C 15641 17 7 C 15837 7 11
C 15083 33 2 C 15644 27 20 C 15838 7 4
C 15086 33 3 C 15647 41 1 C 15839 7 6
C 15090 23 1 C 15648 41 2 C 15840 9 12
C 15093 23 6 C 15655 41 4 C 15841 9 13




NUMERICAL INDEX

45

PART PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 15842 5 9 C 15910 35 8 C 16033 9 5
C 15843 5 10 C 15911 35 10 C 16033 11 3
C 15844 5 25 C 15912 35 12 C 16034 13 22
C 15845 5 37 C 15913 35 13 C 16036 11 10
C 15846 5 15 C 15914 35 14 C 16037 13 25
C 15847 5 1 C 15915 35 15 C 16038 13 12
C 15849 9 2 C 15916 35 16 C 16039 13 11
C 15850 9 3 C 15917 35 17 C 16040 5 33
C 15851 9 4 C 15918 35 18 C 16041 5 27
C 15852 9 6 C 15919 35 19 C 16042 35 26
C 15853 13 20 C 15920 35 20 C 16043 13 27
C 15855 13 18 C 15921 35 21 C 16044 11 4
C 15857 39 20 C 15922 35 22 C 18045 5 35
C 15858 13 C 15923 11 9 C 16046 11 12
C 15859 13 23 C 15923 39 4 C 16048 5 41
C 15860 13 14 C 15925 39 18 C 16052 15 29
C 15861 13 10 C 15927 35 24 C 16053 35 6
C 15862 13 C 15972 5 43 C 16054 35 7
C 15863 13 13 C 15973 5 7 C 16055 35 9
C 15864 5 32 C 15974 5 8 C 16064 37 8
C 15865 11 11 C 15975 7 8 C 16066 37 28
C 15866 5 29 C 15976 5 17 C 16067 37 2
C 15867 5 30 C 15977 5 12 C 16068 37 2
C 15868 5 23 C 15978 5 13 C 16069 37 6
C 15869 5 28 C 15979 5 16 C 16070 37 7
C 15870 5 24 C 15980 5 3 C 16071 37 10
C 15871 5 22 C 15981 5 42 C 16072 37 9
C 15872 5 14 C 15981 9 1 C 16087 43 1
C 15873 5 21 C 15982 13 21 C 16129 19 1
C 15874 5 19 C 15983 13 19 C 16202 13 6
C 15875 11 2 C 15984 13 15 C 16267 17 10
C 15876 11 1 C 15986 5 20 C 16276 13 33
C 15881 13 28 C 15987 13 26 C 16714 25 4
C 15882 13 24 C 15988 11 5 C 16724 23 3
C 15883 13 16 C 15989 37 C 16739 25 12
C 15884 35 1 C 15989 39 9 C 16752 15 4
C 15885 5 34 C 15990 39 9 C 16942 17 23
C 15886 5 40 C 15991 15 11 C 16946 23 2
C 15887 15 1 C 15992 15 12 C 16948 23 14
C 15888 15 2 C 15993 15 13 C 16958 27 8
C 15889 15 3 C 15999 15 16 C 17035 33 10
C 15890 15 5 C 16000 15 21 C 17037 33 1
C 15891 15 6 C 16001 15 22 C 17038 17 24
C 15892 15 8 C 16002 15 23 C 17038 21 18
C 15893 15 9 C 16003 15 24 C 17043 17 16
C 15894 15 10 C 16004 15 26 C 17071 27 24
C 15895 15 14 C 16005 31 58 C 17072 27 23
C 15896 15 15 C 16008 31 57 C 17106 21 7
C 15897 15 17 C 16009 37 11 C 17108 25 5
C 15898 15 18 C 16011 31 60 cC 17114 39 8
C 15899 15 19 C 16022 37 1 C 17127 17 19
C 15900 15 20 C 16023 37 3 C 17128 17 11
C 15901 15 25 C 16024 37 4 C 17164 27 25
C 15902 15 27 C 16025 37 5 C 17235 21 17
C 15903 15 28 C 16026 37 12 C 17261 5 5
C 15904 15 30 C 16027 37 13 C 17287 5 44
C 15905 5 31 C 16028 3 14 C 17313 33 19
C 15906 35 2 C 16029 37 15 C 17332 15 11
C 15907 35 3 C 16030 37 16 C 17333 15 10
C 15908 35 4 C 18031 37 27 C 17361 5 45
C 15909 35 5 C 16032 5 18 C 17362 5 46




46 NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
/_\.
Cc 17391 15 7 129- 102 31 70 192- 20 23 21
C 17393 15 1 129- 102 33 7 192- 20 27 6
C 17394 15 8 129~ 102 33 24 192- 20 31 69
C 17413 25 2 129- 102 33 30 192- 20 33 6
C 174286 39 2 129- 102 39 8 192- 20 _ 33 23
C 17473 17 15 129- 103 17 6 192- 20 33 29
C 17685 39 5 129- 103 17 14 192- 20 39 12
Cc 17763 39 129- 103 25 14 192- 21 17 5
C 17807 39 12 129- 103 27 30 192- 21 17 13 -
C 17808 39 129- 103 33 16 192- 21 23 9
C 17808 41 8 129- 122 39 11 192- 21 25 13
C 17809 39 11 129- 125 5 36 192- 21 on 29 =
C 17873 25 3 129- 125 23 15 192- 21 33 8
C 17897 17 1 129- 325 23 16 192- 21 33 15
Cc 17921 39 3 129- 504 13 4 192- 23 23 14
F 19633 31 64 129- 504 15 4 192- 27 39 13
F 53650 31 51 131- 69 27 18 193- 29 15 5
L 15282 21 1 131- 152 23 19 193- 70 39 6
L 32763 27 10 131- 176 15 13 193- 509 35 25
0 5999AB 5 4 131- 176 17 22 193- 1001 13 17
T 25070 25 21 131- 176 27 13 195- 103 25 11
T 33565 23 20 131- 629 43 1 195- 104 17 27
131- 1102 17 26 195- 104 33 9
HARDWARE CODE NUMBERS 131- 1113 21 2 195- 518 27 22
132- 26 27 11 195- 521 21 16
13- 436 29 18 132- 46 33 11 195- 521 27 12
26- 636 25 6 132- 46 33 20 195- 521 33 11
83- 412 31 50 132- 48 27 41 195- 521 33 zs"\
111- 108 39 9 132- 311 23 10 195- 522 17 21
111- 202 39 7 132- 320 27 21 195- 525 25 7
111- 215 21 8 138- 92 27 16 195- 525 27 28
113- 102 19 6 138- 92 33 8 195- 541 27 40
113- 102 27 5 138- 92 33 17 195- 2027 15 14
113- 102 33 5 138- 2054 33 10 195- 2029 23 8
113- 102 33 21 138- 2055 23 4 195- 2069 21 11
113- 103 17 20 164- 540 15 2 211- 5 29 10
113- 103 21 15 164- 543 15 3 214- 251 13 7
113- 103 23 22 169- 43 13 29 214- 251 15 7
113- 108 217 32 169- 135 5 47 219- 10 23 4
113- 104 1 5 173- 42 39 21 219- 17 21 14
113- 111 5 2 173- 44 11 6 219- 404 23 6
113- 118 15 12 173- 215 13 3 223- 6 39 19
113- 122 19 3 173- 244 35 23 223- 208 5 38
113- 206 17 4 175- 400 17 25 321- 1628 41 T
113- 206 33 7 175- 415 33 22 321- 1901 41 3
113- 207 17 12 178- 858 25 19 353- 406 17 29
113- 207 23 10 178- 858 25 22
113- 219 25 8 178- 858 27 3
113- 219 21 27 187- 484 39 5
126~ 14 7 12 187- 1003 5 11
126- 16 21 6 187- 1036 17 8
126- 16 25 18 187- 1041 5 26
126- 16 27 2 187- 1047 17 18
126- 21 23 7 187- 1047 43 2
129- 4 11 8 187- 1054 13 32 —_
129- 14 17 17 192- 14 11 7 CoY
129- 101 39 10 192- 18 39 14
129- 102 15 6 192- 19 29 19
129- 102 19 8 192- 20 15 9
129- 102 21 10 192- 20 19 7
129- 102 27 7 192- 20 21 ¥l

casecoitingersoll.com -



S SUINL.GUIN



